

Certificate

of passed Barrier Testing Programme



Certificate No.: TC-12055-4574-19988-2-EN
Date of certification: 23-AUG-2023

Contracting Client:
Saudi Basic Technology Co. Ltd.
Industrial Area Phase 5
21421 Jeddah
Kingdom of Saudi Arabia

Type of Product:	Road Blocker "RBS3MCT"
Test Standard:	BSI PAS 68:2013
Test Standard Classification:	N3-80 km/h
Test Date:	19-JUL-2023
Vehicle Restrained:	Yes <input checked="" type="checkbox"/> No <input type="checkbox"/>
Vehicle Immobilized:	Yes <input checked="" type="checkbox"/> No <input type="checkbox"/>
Vehicle advanced beyond barrier:	Yes <input type="checkbox"/> No <input checked="" type="checkbox"/>
Test Vehicle Kinetic Energy at Impact:	1867 kJ
Performance Classification:	PAS 68:2013 Blocker V/7500[N3]/80/90:-1.4:16.2
Only valid in connection with CTS-Test Report No.:	12055-4574-19988-EN
This Revision replaces the Certificate No.:	TC-12055-4574-19988-EN of 16-AUG-2023
If completely changed this certificate will be replaced by certificate No.:	TC-12055-4574-19988-3-EN

Sincerely



Amelunxenstraße 30 | 48167 Münster
Telefon: +49 (0) 2506 / 7099070
Telefax: +49 (0) 2506 / 7099099
Email: info@crashtest-service.com

Dipl.-Ing. Ralf Buehrmann (Head of Laboratory)

